

TEST REPORT



E-mail: info@janoshik.com
Web: www.janoshik.com

Task Number #46530 Testing ordered > 24 JUL '24
Sample received > 29 JUL '24

Client Optima Chemical Supplies, Inc.
Sample TB-500
Manufacturer www.optimasupply.net
Batch TB500-6053

Sample description >

Pictures not included.

Tests requested >

Heavy metals screening (As, Cd, Pb, Hg)



Results >

As	not detected
Cd	not detected
Hg	not detected

Comments >

Pb: not detected.

Analysis conducted > 05 AUG 2024

Signature >

Verify this test at www.janoshik.com/verify/ with the following unique key

XTJ1Z5H36VGY